
Journal of Cleaner Production 422 (2023) 138632

Available online 1 September 2023
0959-6526/© 2023 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

Evaluating source separation wastewater systems using traditional life 
cycle assessment and the planetary boundaries approach 

Priscila de Morais Lima a,*, Gertri Ferrer b, Hamse Kjerstadius c, Morten Ryberg d, 
Jennifer Rae McConville a 

a Department of Energy and Technology, Swedish University of Agricultural Sciences (SLU), Almas Allé 8, 750 07, Uppsala, Sweden 
b Circular Economy Department, Leitat Technological Center, Barcelona, Spain 
c Nordvästra Skånes Vatten Och Avlopp AB, Helsingborg, Sweden 
[...]
all”. Access to sanitation and sanitary and healthy living conditions is 
considered a basic human right. Water is essential for human life and 
activities, so wastewater must be viewed as a valuable resource and 
treated to recover nutrients and water (Diaz-Elsayed et al., 2019). In 
fact, efficient use, reuse, and recycling of wastewater resources would 

* Corresponding author. 
E-mail address: priscila.de.morais.lima@slu.se (P.M. Lima).  

Contents lists available at ScienceDirect 

Journal of Cleaner Production 

journal homepage: www.elsevier.com/locate/jclepro 

https://doi.org/10.1016/j.jclepro.2023.138632 
Received 22 October 2022; Received in revised form 15 March 2023; Accepted 29 August 2023   

mailto:priscila.de.morais.lima@slu.se
www.sciencedirect.com/science/journal/09596526
https://www.elsevier.com/locate/jclepro
https://doi.org/10.1016/j.jclepro.2023.138632
https://doi.org/10.1016/j.jclepro.2023.138632
https://doi.org/10.1016/j.jclepro.2023.138632
http://crossmark.crossref.org/dialog/?doi=10.1016/j.jclepro.2023.138632&domain=pdf
http://creativecommons.org/licenses/by/4.0/


Journal of Cleaner Production 422 (2023) 138632

2

help achieve multiple SDGs (Andersson et al., 2020). 
Conventional sewer-based wastewater management appear to be 

unable to meet the SDG targets (Larsen et al., 2021). In particular, 
conventional systems are failing to provide sustainable options to close 
resource loops and reduce nutrient emissions to surface waters (SDG 
14.1) (Andersson et al., 2020; Larsen et al., 2021). Water, energy, and 
nutrients (e.g., N. P) can be recovered from wastewater via different 
types of technologies. Source separation of wastewater, through urine 
diversion or composting toilets, has been shown to improve resource 
recovery and reduce environmental impacts (Besson et al., 2021; Landry 
and Boyer, 2016; Spångberg et al., 2014). However, these novel systems 
can bring new environmental impacts that occur throughout their entire 
life cycle i.e., from generation to final discharge (Dixon et al., 2003). 
Therefore, life cycle assessment (LCA) is needed to assess the environ-
mental performance of emerging wastewater treatment systems. 

Most previous LCA studies of wastewater treatment systems have 
compared different technological scenarios (Gallego et al., 2008; Garfí 
et al., 2017; Kalbar et al., 2016; Piao et al., 2016). Different configura-
tions for source separation have also been studied, e.g., by Lima et al. 
(2022), Besson et al. (2021), Landry and Boyer (2016), and Spångberg 
et al. (2014). Studies comparing conventional systems with source 
separation have identified advantages of source-separating decentral-
ized/small-scale systems, particularly lower impacts from avoided fer-
tilizer production (Benetto et al., 2009; Lundin et al., 2000). 

In system assessments, estimating environmental impacts in terms of 
the planetary boundaries (PBs) and the share of safe operating space 
(SoSOS) that each individual and/or societal function (service) occupies 
can help guide sustainable development. The SoSOS can be used as 
reference when assessing whether a human activity is absolutely sus-
tainable or not (Bjørn et al., 2020b). Absolute environmental sustain-
ability assessment (AESA) evaluates whether a product or service can be 
considered sustainable in an absolute sense, by calculating distance to 
known environmental limits (Bjørn et al., 2019, 2020a). In planetary 
boundaries-life cycle assessment (PB-LCA), the PBs are used as the 
environmental limits. The other main difference between PB-LCA and 
traditional LCA is that avoided emissions are not considered, as PB-LCA 
shows only emissions from a system, while by-products (recovered re-
sources) are represented by larger SoSOS. 

Only a few studies on wastewater treatment have been performed 
using PB-LCA. In one such study, Ryberg et al. (2021) used PB-LCA to 
evaluate whether a Danish utility company that supplies wastewater 
treatment and water could be considered absolutely sustainable. They 
found that although the company provides essential services, it excee-
ded the SoSOS in 10 of 18 impact categories assessed. However, that 
study did not apply traditional LCA and to the best of our knowledge, no 
previous study has analyzed a system using both LCA and PB-LCA; which 
could be valuable when investigating the sustainability of novel source 
separation wastewater systems, as the choice of impact assessment 
method affects the results. 

This study evaluated the environmental impacts of wastewater 
treatment systems, for a novel treatment system in the Swedish city of 
Helsingborg by using both LCA and PB-LCA as impact assessment 
methods. In a new residential development close to the harbor, Hel-
singborg has implemented a novel source separation system (H+ sys-
tem) consisting of pipes that separate wastewater into three streams: 
food waste from garbage disposal units, blackwater from vacuum toilets, 
and greywater from sinks, laundry rooms, and shower drains. These 
three streams are conveyed to a wastewater treatment plant, which 
treats them separately in order to recover clean water for reuse, sub-
strate for biogas production, and plant nutrients (P and N), and to 
remove organic micropollutants (Kjerstadius et al., 2015, 2017). 

Hence, the specific objectives of the present study were to: i) assess 
the environmental impacts of the H+ system, and ii) identify advantages 
and disadvantages of conventional LCA and PB-LCA. The results can 
inform decision-makers in their choice of technology and choice of 
assessment method. 

2. Material and methods 

The comprehensive environmental assessments performed in Hel-
singborg used the common practices of both forms of LCA, i.e., the ISO 
standards 14,040 and 14,044 for the traditional LCA and for the base of 
the PB-LCA in addition to the steps used by Ryberg et al. (2021). A 
summary of the methods and data used is provided below, while more 
details can be found in the Supplementary Material (SM). 

Input data were gathered from real-life operations in Helsingborg 
and from the technology suppliers (for a full list, see SM). 

2.1. Case study 

Helsingborg, a small city on the south coast of Sweden, has a pop-
ulation of 112,496 inhabitants and occupies an area of 38.41 km2. In 
2013, an urban renewal project was launched in the harbor area to 
modernize the city and link the district with the city center. The project 
area, known as Oceanhamnen, was designed to accommodate source 
separation wastewater systems in new residential buildings containing 
apartments and offices for up to 2500 person-equivalents (p.e.). The 
buildings contain vacuum toilets for blackwater and kitchen grinders for 
food waste, and collection of these three streams, plus greywater, is by 
gravity. The wastewater streams from the Oceanhamnen district are 
treated separately in a local small-scale WWTP, with a total flow of 171 
m3/day and the main characteristics can be found in Table 1. 

2.1.1. Scenarios 
The new system implemented in Helsingborg was assessed in com-

parison with the conventional system currently implemented in the 
remainder of the municipality, which is described in Kjerstadius et al. 
(2017) and shown in Fig. 1. In the conventional system, households sort 
food waste into paper bags that are collected by truck and transported to 
a treatment plant, where the waste undergoes mechanical homogeni-
zation and digestion to biogas. The liquid digestate is used as fertilizer in 
agriculture, the biogas is upgraded to fuel, and the residues from the 
pre-treatment are incinerated for electricity and heat recovery. All do-
mestic wastewater (BW, GW) is collected in a joint sewer network and 
directed to the local WWTP, where it undergoes primary and secondary 
treatment, with anaerobic digestion reactors and biogas generation. The 
biogas is upgraded to biofuel and used in city buses and the sludge is 
used as soil amendment and biofertilizer. Treated water goes through a 
sand filter for polishing, before discharge into the ocean. 

In the H+ system, the source-separated streams are transported 
separately to the WWTP (Fig. 2). FW goes through pasteurization before 
reaching the anaerobic digester, generating biogas and sludge. The 
digestate goes through struvite precipitation and ammonium stripping. 
Sludge goes through dewatering and then pelletizing together with 
recovered struvite and ammonium sulfate, resulting in a pelleted bio-
fertilizer that is used to replace mineral fertilizer in agriculture. The 

Table 1 
Characteristics of the wastewater streams considered.  

Parameters Food Wastea Blackwater Greywater 

Flow 2.90 m3/day 11.0 m3/day 157 m3/day 
COD 24,344 mg/L 10,341 mg/L 480 mg/L 
P-total 74 mg/L 199 mg/L 5 mg/L 
N-total 427 mg/L 1781 mg/L 12 mg/L 
TS 18,566 mg/L 10,413 mg/L 545 mg/L 
TSS – 6945 mg/L 135 mg/L 
VS 15,789 mg/L 7663 mg/L – 
NH4-N – 1510 mg/L 12 mg/L 

Note: Chemical Oxygen Demand (COD), Phosphorus (P), Nitrogen (N), Total 
Solids (TS), Total Suspended Solids (TSS), Volatile Solids (VS), Ammonium Ni-
trogen (NH4-N). 

a Food waste stream was just considered as a liquid fraction in the new system. 
Source: Calculated based on Jönsson et al. (2005). 

P.M. Lima et al.                                                                                                                                                                                                                                 



Journal of Cleaner Production 422 (2023) 138632

3

biogas is also upgraded for use in city buses. The BW is treated the same 
way as FW, but the sludge undergoes pasteurization after the biogas 
reactor. Lastly, GW is treated in a sequencing batch reactor (SBR), fol-
lowed by disinfection processes of nanofiltration and ozonation (addi-
tion of ozone to kill microorganisms). It is important to note that only 
the concentrate goes through ozonation and then it is sent back to the 
SBR, while the permeate goes through a heat pump where heat and 
water are recovered and reused. The sludge from the SBR process joins 
the BW stream before the anaerobic reactor. 

Even though the treatments provide potable water quality, due to the 
regulations in Sweden and the lack of specific permits, both treated BW 
and GW are discharged 20% in the ocean and 80% is reused for 
irrigation. 

2.2. Life cycle assessments 

Both assessments were performed following the ISO standards (ISO, 
2006a; ISO, 2006b) for LCAs. 

2.2.1. System boundaries 
The system boundaries are represented by Figs. 1 and 2 as described 

in the captions. The reason why the assessments have different bound-
aries lies in the fact that we performed two different and separate as-
sessments with the same case study. The goal is to point out the 
weaknesses and strengths of both assessments in the way they are 
currently performed. 

2.2.2. Goal and scope 
The scope covered construction and operation of both systems, 

including background and foreground processes. It is important to stress 
that system expansion and substitution are not applied in PB-LCA, so 
these were only calculated and considered in the traditional LCA. 
Therefore, the environmental gains from recovered products in PB-LCA 
are included when calculating SoSOS, i.e., the more functions a system 
has (e.g., useful by-products), the larger its SoSOS. 

The functional unit (FU) was defined as management of all domestic 
food waste and wastewater generated by one person equivalent per year, 
including collection, treatment, and disposal. 

For estimation of wastewater generation, we assumed 2.4 p. e. for 

Fig. 1. Scenario conventional treatment. Note that avoided impacts (dashed box) are only considered in the traditional LCA.  

Fig. 2. Scenario H+. Note that avoided impacts (dashed box) are only considered in the traditional LCA.  

P.M. Lima et al.                                                                                                                                                                                                                                 



Journal of Cleaner Production 422 (2023) 138632

4

320 apartments in Oceanhamnen and 0.5 p. e. for 1600 workers, totaling 
1568 p. e. for the first two phases of construction. The inventory was 
calculated for a lifespan of 50 years. 

2.2.3. Inventory 
A detailed description of the inventory for both systems can be found 

in the SM, as well as the description of the systems, technology flows, 
and the Ecoinvent processes used. 

2.2.4. Life cycle impact assessment 
We used the ReCiPe® 2016 method (Huijbregts et al., 2017) for 

traditional LCA (Midpoint, World – Hierachist version), the PB-LCA 
method, and Simapro® for modeling. Characterization factors were 
taken from Ryberg et al. (2018) for PB-LCA and from the Simapro 
database for the ReCiPe® method, as were the normalization factors. 

In the PB-LCA, the impact categories are defined as the nine PBs, but 
“introduction of novel entities” has not yet been quantified, so it was not 
considered in the assessment. In addition to the eight pre-defined cate-
gories, there are several regional considerations to be accounted for, as 
suggested by Bjørn et al. 2020a, b, since most local impacts are not 
global. The eight pre-defined PBs and their units are shown in Table 1 
and the additional regional categories (n = 4) are further addressed in 
section 2.3.3. 

As for the traditional LCA, we considered all impact categories pro-
vided by Simapro® for the ReCiPe® impact assessment, and these cat-
egories are also shown in Table 1, together with abbreviations and units. 

According to Ryberg et al. (2018), there are some correlations be-
tween the two types of LCAs, but not all impact categories can be 
considered for both methods. To facilitate analysis of both methods and 
their pros and cons, we adapted our results according to the correlations 
identified in that study (Ryberg et al., 2018). Table 2 also aggregates the 
categories per this correlation. 

2.2.5. Assigning SoSOS 
The calculations on SoSOS were based on the defined safe operating 

space (SOS) for humanity for the different PBs, as shown in Table 3. Note 
that the SOS for humanity is defined by subtracting the share needed by 
nature from the boundaries. 

As mentioned, when using a geographically resolved method such as 
LCA, regional environmental impacts need to be considered (Bjørn et al., 
2020b). Therefore, based on the work of Hjalsted et al. (2021) and 
Ryberg et al. (2021), we calculated SoSOS for the impact categories 
presented in Table 3 and for the following four functions: wastewater 
treatment, water supply (from recovery), fuel for buses, and mineral 
fertilizer production. Using recommendations from Ryberg et al. (2020), 
we applied an egalitarian approach for allocation of the share to per-
sonal level and a utilitarian approach based on final consumption 
expenditure for upscaling to systems level. That means that we up-scaled 
the very small share obtained for each person to the systems level, and 
hence 1568 people were supplied by the functions provided by the 
systems assessed (wastewater treatment, water supply, fuel production, 
mineral fertilizer production). We then looked at direct and indirect 
spending on the functions and at the total production provided by the 
wastewater treatment system. All calculations for assigning SoSOS to 
wastewater treatment can be found in the SM (section 3). 

2.2.6. Uncertainty 
After modeling both assessments in Simapro®, a Monte Carlo un-

certainty analysis was performed on both full systems. We used 10,000 
runs, as is common practice, and a 95% confidence interval. 

3. Results and discussion 

3.1. Complete results for PB-LCA and traditional LCA 

3.1.1. PB-LCA 
Table 4 shows the direct PB-LCA results obtained from modeling in 

Simapro®. Since normalization was not performed in the PB-LCA 
method, very small values were obtained. Values highlighted in green 